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AREAR (1)
ARM BED AND IT'S ACCESSORIES (1)

Fig &Baa—F Be
No. Parts No. & -4 Description Amt Reg.
Bl  M90432038 7°7¢4+A%RY" M4AX30---------- Screw M4X30-------------nee 1
B2 MBG6OEQB30 AU f-crrrrrrmrammaannnaannn, Face plate--------- - eorn-- 1
B3  MA20A0584 FUL VAN — =vrerreerrneneeeens Thread take-up cover-------- 1
B4  M91910080 I Adry----vvvevevnreerinnennnn. Rubber plug ¢ 19------------ 1
B5 MBO5A0339 Judhn —-vevreeaiiiaiain Link cover: = esteseeenncnn- 1
B6 MBO3A0849 E—AhN — (DIHT)--rrrmvrreennn- MOtOr COVEr: -+« recesrsnsss 1
B7  MBO3A0600 Fy7 hn —--vevvreniiaiin, Top cover:=-=xrrrecasrarans 1
B8 MBO5B1339 fI/A\ — (L)r-rrerrrorrmrenrmarnans Cover(L)- - rerrrrmrernarens 1
B9 MBO5A1339 AN — (R)---rrvererrmmeenananann Cover(R) - -remeevaenenn. 1
B10 MB60E6339 Y A hN —--oeeeerenncnnannne. Cylinder cover =------------- 1
B11 MSOTAQ0361 BHH Rerrmvvnrrrerennannennnnn. Latch----- " . - ... .. 1
B12 MSO1AQ192 44N frvrrrrmnereneeeennnann. Leaf spring---------==x-on-- 1
B13 M90906003 Vit7%Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2--------- 4
B14 M90909003 VAL7%Y" 9/64(40)X6----------- Screw 9/64(40)X6- - -------" 1
B15 M91079004 77¢4FA'%Y" M4 X 16---------- Screw M4X16-----==xxxceeee- 1
B16 M90859004 SW-PWY$7'534+A’2Y M3X6---+ Screw MI X G----r-reveencens 2
B17 M94005037 PHFRY M4 XB-rrrerreernnannn. Screw M4X8:---cverereeanrns 6
B18 MSO03A0417 I AP----veeeninananana.. Tir@--vccrermcnccmnrenaananns 1
B19 M90408037 SW-PWY%7'534FA %Y MA X 12--- Screw MAX12:- -« crveerennene 1
B20 M91076004 SW-PWY%7'391FA%Y M4X30--- Screw M4 X 30-----rececere-- 2
B21 M91054004 SW-PWY%7'5%4FA'%Y MAX 8-+ Screw MAX8---------vmunne- 13
B22 MS4TP0620 F4OUGY 97 - revverraneaaaaas, Nylon clip--=-serermmmeenenns 3
B23 M91182080 I hfy----ccvrerererereennns Rubber plug:----------=xcveeee 5
B901 MSO8E1190 AMI¥vhfr----c--rmverenncennnnn Bobbin winder assy--:-------: 1
B902 MSO1EQ180 ARFUF -----cvrmrrerrcnrnenns Thread guide assy----=+-+---" 1
3
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@ A#EaR (1)
ARM BED AND IT'S ACCESSORIES (1)

Fig #& I—FK =
No. Parts No. o 2 Description AmtReq
C41 MF90A0553 Famyik ) -vvvmvrarereeeeeees Thread tension stud---------- 1
C42 MFOOA01 81 ,{F?‘/"‘;{ ........................ Thread guide ............... 1
C43 MF10A1555 FaNUH grrermvvvvrnieereeens Thread tension discs:-------- 2
C44 MF36A0245 IUAIN Rerrrvvrrrnnnrrmennnnns Thread tension spring-+--+--- 1
045 M91 101 046 \‘j?s-’-‘yh ........................ Thumb NUt= " "scrersercnnaacn 1
046 MF36A1 ‘]80 4!‘7‘/-,-/{ ....................... Thread guide ............... ‘I
047 Mg‘l 605045 ‘y?ET‘yI\ ........................ Thumb nut ................... 1
C48 MTB0A0802 F!F Avvnnvmnmnnmereecceeannns Thumb nut revolution stopper--- 1
C49 MN52A1245 IYRAINR--verreernenecnaennn. Tension spring---=-=---+----- 1
C50 MM11A0556 FI)UY FAY L cevererecnnn-. Thread tension releasing discs- -+ 1
C51 MF10A0555 FaNoH 7---rvrevrrermnrennnnes Thread tension discs--------- 2
C52 MF10A0553 FINyh M -crrecerrerrinnnannn, Thread tension stud:=+==««--- 1
C53 MF10AQ187 ARV FR-cereneenennmneninanns Thread take-up spring-------- 1
C54 MF10A0709 779iacereerrererrenrnnrannnnnns Thread tension regulator casing--- -+ 1
C55 M90901002 t74Y" 9/64(40)X4---cvvvvrnn-- Screw 9/64(40)X4----------- 1
C56 MFTOATIB0 ARFUFfenrrmrrrnnenseennennnn. Thread guide-------=-------- 1
C57 MF10A0181 ARFUF{reremrernrrnsenseennes Thread guide-----+--=--+---- 1
C58 MBO05A0470 x,\‘l),{g ........................ Slide plate----+ -roerereernas 1
C59 MSO1A1476 AA —H-cermemeiiiaiaanin, Spacer-----rreeriaariaeaenes 1
C60 MSO03A1101 /\')‘w .......................... Needle plate------=--rcereers 1
C61 MB60A0601 FAH MY AGeceeeennnennnnns Eye guard adapter------------ 1
062 MSO1A1 739 t‘/:/' ........................... Hinge ........................ 1
C63 MSO1AO477 x}u\j’\ .......................... Adapter ..................... 1
C64 MSO01A0160 7413'_* ........................ Eye guard--:-----c-crmreerene 1
C65 M90806002 £FHY 1/8(44)XE-- -~ --==----- Screw 1/8(44)X6+---++---+--- 2
C66 M90804002 EtF4Y 1/8(44)X35- -« vrvrere-- Screw 1/8(44)X35----+------ 2
C67 M91110002 E5#Y 11/64(40)X8--------+--- Screw 11/64(40) X 8--------- 2
C68 M90605010 H54Y 2/32(56)X2.8------------ Screw 2/32(56) X 2.8+ -+ 2
069 MG43AO1 8‘] ,{I\?‘/"‘{ ........................ Thread guide ............... 1
C70 M90990002 E£FHY" MAXG:-----n-wvmnrmnnnns Screw MAX8----+------cnnno 2
C71 M91053020 AyhH7FY¥MA%Y MAXE: - +------ Screw MAXG: - -« -eeeensens 1
0903 MFO0E0550 4{!\}30‘7ﬂ“}*757-} ................ Pre_tension assy--critrettee- 1
C904 MAI16E0210 AMFIEYFIIaT - vervmererennns Thread tension regulator assy- - 1
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SEWING MECHANISM
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SEWING MECHANISM

Fig #f&a—F BB
No. Parts No. &n £ Description Amt.Req
D121 MS02A0128 3IYUnY DPX17-18- -=c vererrneene Needle DPX17#18:-«--rcrcvere 1
D122 M90815002  kFHY™ 1/8(44)XA.5- -« revveeens Screw 1/8(44) X 4.5+ svveones 1
D123 MF21D0181 {}7)-}-,{ ......................... Thread guide ................... 1
D124 MF10A‘181 4}7)#—-,{ ......................... Thread guide ................... 1
D125 MS10AT1740 JIjLh-rcvvvrrrrereiarsninaaean. Faleorrrrarerrrenesioiiianans 2
D126 MG30A0664 YK AR - vvreerrorreeenes Needle bar bushing (lower): - - - - 1
D127 MSOTAOBE0 AYF Hrrereerrerrmmmnnnnaaaie, Needle bar- - tsrrrerrereneenn 1
D128 MVS88AQ740 JIJLpr-revereenrrnmnniineiieenn, Feltrrerrererermeerneneananenn 1
D129 MSO1AC663 UK DA (9I)---vvervrererrees Needle bar bushing (upper)--«--- 1
D130 M90990002 BT MAX B-crreveerreesnnnnanns Screw MAXE8 - v eeerereenaeans 2
D131 MS03E0662 I\'}WJ"{F?E?? ................. Guide complete ................ 1
D132 MF10A0325 BV -rrrerrnerrmeoaenaranninan. Square blogk: =+ eserrereraaran 1
D133 M91221001 AR IHAFARY MEX12- 0 evreeereen. Screw MEX12 v e crsneennacns 1
D134 M91802006 L34 R td-cvecerereeenneanns Set SCrow: -« et rrrrresresenos 1
D135 MSO1A0383 77J9 ............................ Crank: srorrreescnneerancees 1
D136 M91601001  FARY 1/4(40)X6- -« - evveerverens s Screw 1/4(40)X6 -+ e vrerercres- 2
D137 MFB0A2740 JIJbh--rrevvrcernrrrrnrennaneans Feltesrrerrooserrsanenceesennes 2
D138 MF60A0232 ’7'7/ VL)< W) IR AR Drive shaft bushing (L)--=<-"--"- 1
D139 MF70A0352 h3—rererercrrerocsnencnnncennn, Collar:-scscreerererarerararies 1
D140 M91602001 Hi?v IVZ1C10)) ¢ ERER R EEEEERERERE Screw 1/4(40)X4--«-roncecvrret 2
D141 MBO3A0230 MY e ceereciiiiieiinninnnn Drive shaft-«- recsrreecrennnes 1
D142 MBGOE0234 97U PAGI(FH) v evvmeremvmennenns Drive shaft bushing (M)- -+« - 1
D143 MSO01AQ0350 ,ﬂq-_l)tli\ ......................... Thread trimmer cam-=--*==**+++ 1
D144 M91602005 FARY K IHE 1/4(40)---ccvrerrene Set screw 1/4(40)- - ----v-re--t 1
D145 M91607001  FARY" 1/4(40)X4- - -+ vvvevneennse Screw 1/4(40)X4e - -rerrreere 1
D146 MNTOAO456 S 4k reenenrnninmniinnnan.s. Ball bearing:---«-++=rrrrerreenss 1
D147 M90330065 CH FFAT 30 r-rrrrvrerenerrncns Retaining ring C—type 30+ -«----- 1
D148 M93001050 Hh decreerremmaniiaiianannn, Washer:rrrrrrrreostcosraeacens 1
D149 MFO1A0259 1\7:/71\'773'&17(7”‘/7’ ............. Wave washer -+t rererersoeses 1
0150 MF01A0476 XA'_-}j-B ......................... Spacer B ...................... 1
D151 MBBOEDGS2 7 =« cvmremrnnernenenienennennn. Pulley:-+=rrerrrerrmrenceacans 1
D152 MBG6OA2406 Ut ecircrrererriniiniaiinee, Detector assy’ ++ - seressorer-> 1
D153 MNT72A1694 NUYANY F20(JI)-c-crvrrreees Speed command disk F20(up)--- 1
D154 MFO1A0476 2AA —*fA ......................... Spacer Arsrerrrrarrrara e 2
D155 MB60A0694  NUYHN'Y KIO(Y8): e rerrreeernne Speed command disk K10(down)-+++ 1
D156 M91520002 £33y 15/64(28)X12-----r-vre--- Screw 15/64(28)X12- << =-------- 2
D161 M91203002 t74Y 3/16(28)X15+ = wvveservees Screw 3/16(28)X15+ -« ceeese-e 2
D162 MBB0EQ956 LufUfreecerrrrscarcnaninnne, Connectingrod:-++-=crrrecereres 1
D163 MSOTA0833 AGNL(HHRE F)e-vvrvvvvnrnavnnennns Bushing: -+ ++errrerersreeerees 1
D164 M91222001 U? S MEXG et Screw MOXG:  verrrrrerreversns 3
D165 M91802045 Foyb-rvvecererrerramaiaaiann, Nuteeereeerrantasseeianannns 1
D166 M95004021 [ij?-j-'y:‘;“;? 2  ME X Gerrrrreenan Screw M X 5ecreerreeninaninan 1
D167 MSOTAQO508 OGN LT vrrvrrreornrneensenns Sector gear:----rrrerrrreeraens |
D168 MSO1A0891 FHF Y geeeerernnerneiinnieann Rock shaft----crererrrreaenean. 1
D169 M98003015 EtIRY G UYg v Screw M8 - rrrerrraranaaann. 1
D170 MBG6OE0452 Y2V JAANEE)--vverrmrermrernees Hook shaft bushing (R)- -+« 1
D171 M91506001  bA%S" 15/64(28)XG+- === =v=v=-v=- Screw 15/64(28)XG -« === v -+ +e 2
D172 MM11A0352 J—cccrrrrerrcereniiaiannnnn Collar: - srererrrerereannnnnnnn 1
D173 M90802003  TItTHY 1/8(44)KA.5-crerrereres Screw 1/8(44) X 4.5+ everees 2
D174 M93006050 U I SRR R PP PR Washer *+orerrrrrercacaranaan 2
D175 MSOTAQG572 W THIN Fecreerenrernmmaiieineans Spring: crrrerrenanearaaais 2
D176 MO0502085 ONUf evrrrrrerrerentnrenennancns O—ringe-rrrrrermrrrraeeararecns 2
D177 MSOTAOTET AUYUY He e Eccentric shaft---c - =r-c-+ o+ 2
D178 M96003020 FARY MBXG-cceerrrrrenerenaneens Screw MBXG - cvvrrecsrracaas. 2
D179 MSOTAQ121 YPh Trerrrrrrrrianininieiaen, Outer hook:-+-=+reeereerene-en 1
D180 MS09A0950 ATAHIYRI - crrrrrmrrmereeerinne Hook clamp® =+ csreerreeeinces 2
D181 MSOTADBTT N IAA —rvrrrverrnreaneina, Hook driverss««+=seremrnernanes 1
D182 M95001021 U‘]’W?')’“}‘\"ﬂi'}bf MEX16cereronees Bolt M5 X 16 crcererccrenannnns 1
D183 MSOQ1A0120 FHART vrrvrerreermereenenneanns. Inner hook: =+« csttrrnesersaens 1
D184 MSO01A0616 -)—hj]'q;j-{j-l ....................... Hook retaine== -r-sseeeercoaen. 1
D185 MSOTAQ123 b Urrervrrerernenenneanaaainn, Bobbin s vrrresrsracansneaenans )|
D186 MSO1A0125 m't‘*}l]-_.x ........................ Bobbin casgr - -t reaaenn 1
D187 M90853002  t54Y 1/8(40)K4=r-r-rvrmrneen Screw 1/8(40) X 4+ -+ wrerenee 2
D188 MS01A0329 737,{}.'}»/-}»,{ ....................... Thread guide:- -+ rerrereeneee 1
D189 M90001060 /\,fjrjt"‘/ AX18rcrrrereneneanannn Pin MB6—4 X 18- -crveverornanans 1
D190 MBBOAQ740 JIJprcrvrrereccecarernnerannnnn, Feltrorrrrrreeeiniininena, 1
D905 MSO1EQ450 UL HHTAT ceerrer i iannnnnanes Hook shaft assy -+ -rrrerere> 1
DS06 MSO1EQ0580 TUE UAYJPEGT-w-verrrcerenrenss Thread take—up lever assy----- - i
D907 MBGBOE1682 7 —UhShT ecrrverrrueniennenn Pulley assy: "= »"srereeeneeees 1
7
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E] X-YT— 7 ILE4E

X-Y table mechanism

Fig &Rena—F NE
No. Parts No. & e Description Amt.Req.
E201 M95048095 ATUL U E-G(Y)rrrreererriiniinns Motor assy (Y):--oreereereeenns 1
E202 MBGOATS71 U O Frrer i, Sleeve s sttt errereseneinans 1
E203 MSOBA0603 YN ILAE—G4 4 rverrrrermerennnn. Motor support (Y):«-rreernre-es 1
E204 M90511065 ENAMAT 6:c-rvvrvrverannanannen, E-Type retaining ring 6--------- 5
E205 MSOTAQ454 & v eieniiniiiniiiiiii., Shaft- «vrrrerrarerenenaaeennn. 2
E206 M91001075 RAJANTFULY +vvvrermnennes Ball bearing: -+ ---cx-errverees 8
E207 MBO3A0T767 G439 7 —1)-ceceemeninnanann.. Driven pulley:« ««vrererereara, 2
E208 M95038021 Oyh)7+U%k b MEX105-------- .- Bolt M5X105 = +crervreenens. 1
E209 MBO3A1758 7°5Hyh (Y)rreererrmrmamnnnninnnss Bracket (Y): - erverereaenannnn. 1
E210 MBO3A0390 YHF Y Heveerenn i, Driving shaft (Y):«treeererenens. 1
E211 MBO3A1767 443U 7 =Y erenrenriainninian, Driving pulley - --+-rererrrerens 2
E212 MBO3A0523 44IUP AR (Y)rerrveereeeennnnnn, Timing belt (Y)-» -+ eeeereeerenas 1
E213 M91400010 7 394Y3RY M4 X 8-vrererrnrennns Screw MAXB:ccrererreraaarinas 2
E214 MSO1A0778 YA NLMAHI---evvevriiiiaanaaan, Belt clamper (Y)---x--r--censne 1
E215 MSO1A0781 YA LRI f-ccvemmraerineniieoann, Belt holder (Y):=csx-vorererannn 1
E216 M91002070 LM&K —JL LM=10UU- -« v vvevvnene Bearing LM10-UU-------===-x - 3
E217 MBO3A2390 YHF Y heeeeraniiiiniiiniinan, Driving shaft (Y)eorrmrronanenoes 1
E218 MB60A1429 FUYaInWU¥HT (R)--rvverrvcesenes Bracket (right)r+vecervrrneen-s 1
E219 MB60A0429 HFUYayn YT (L)-----crvreevrnes Bracket (left)---+rreeevereeeen. 1
E220 MBO3A0407 FuYadny (X)erererereccennnnn, Detector plate (X)=«---rre-vere: 1
E221 MB60A2601  HUvadn s usrdg- e oot Bracket re+rerrsrerersancnonnas 2
E222 MBO3A0758 7°F4yh (X)--cvvrreereereennnannn Bracket (X)sserreeeramnaninn, 1
E223 MS02A4477 AMYN ceveeerroneianiiiiaiiiia, Stopper: - rrrrreiiiaciieenn 2
E224 MSO02A3477 ARYN -eererereeraaiiiiiian, Stopper- rrrerrrerreresaiens 2
E225 MSO08AQ914 HF—F vreercrreerruinririineainnn, Retainer (X)- - veerrrorcscnnses 2
E226 M98008070 37%17) 5/32---c-rrrernonnnnnns Steel ball 5/32- ¢+ vreereeernnnn 62
E227 MSO08A0957 XU JaFAL—=AR-rrrrerrneecnnenenns Fixed race (X) - vevcsereeeninanns 2
E228 MSO8AD4T7 AR/ ccrereererieniniiiinn., Stopper: - rrrrrrren i 2
E229 MB60A1957 XU ORI —Rervererecrrrerurnsns Moving race (X)-«-=seerreessne 1
E230 MBO5A0957 YUY 9aT74L—A (R)-vcvvrvvvvnnnnnns Fixed race (Y/Right):----------- 1
E231 MBO5B0957 YV JaTAL—RA (L)r--rvvverrereenns Fixed race (Y/Left)--«+-+------" 1
E232 MSO9AT1914 YF—F (Y)eerrereerinniieniianss Retainer (Y)--«ccoceeecriconens 2
E233 M95047095  AFYE U E=G (K)o eveververeennns Motor assy (X)+«===ereerrersnns 1
E234 M93003021 hI7HYEE W M3 XG- - e eeeeee Bolt M3XB - errreereornrensaas 2
E235 MBO3A5339 Y /N =48 ccveeeceneinnnnninn.. Cover plate(Y):r-orrreerreeeens 1
E236 MBB0A0778 A LFFHI ccvvvveereinannnnn Belt clamper= -+« +-tereeerans 1
E237 MBOSAQ476 AA—Heeeecareaiieiiiiiiin.. Spacer--rrrerereraeaeaiaoeeas 1
E238 MBO3A1523 443U AP OO--crvrrrmeennnnn.. Timing belt (X)-----x-vrveeenens 1
E239 MSO08AT4TT  ARYA (Yt vt irocnmacaranannnns Stopper (Y)- - eerrrrerieeaienn. 1
E240 MS03B0957 YU J4FIL—R «-rveererianninnnn, Movable race (Y):----rrv-revnee 1
E241 M91003022 ;k')[,} MAXB e rrrorrnremrenrenanaas Bolt Md X 8ccvrecerornrniinns 2
E242 MSO03A2339 X AN =fGeceevererniiiiniiinan, Cover plate(X)«+ v errecrerenns 2
E243 M90906002 L£74% 9/64(40)X4.5---ccevvennnen Screw 9/64(40)X4.5----+---- - 4
E244 MBO3A1390 XOR MY heeeeeereni i, Driving shaft (X}« +eererevnenn. 1
E245 MBBOAT5TT S OUE T (X)--rvvrrmrrnrrnecaeenn. Sleeye:r r v 1
E246 M90991002 LtFXY MAX12-crreernernennnenn, Screw MAX12 - ceeeenneean. 2
E247 M94006017 77479k MAX16-----rvrvvneenn Bolt M4 X 16 --vcrrvrnreennss 8
E248 M95001017  t7F4V4yh M5 X 20+ -----vnuvnnnnn Bolt M5X20- - -« xnveeeenneenns 5
E249 M95005021 OhH7+9%K L M5 X 45 - -nnn-. Bolt M5X45 -+ vt erennuanrerans 2
E250 MG0550050 SH R R Grererrrererenrueenenns Washer 5- - - -uatcCIIRLLEIP - . . . 6
E251 M94001001 ‘)"*fD')?' Hq\:/‘ MEXGerororaneannnn Screw MEX6---rverrvmeernnnnnn 8
E252 M95001001 FARYD P AR MA X G o rrerernens Screw MAXB+ - rerrrrnrrnraenns 4
E253 M94008017 #IT(UH9k MAXG-vvcrvereranrnn. Bolt MAXBerrererrerenenninnn. 2
E254 M94003017 774V 9h M3XG - crrenerannaen, Bolt M3XB -t rrrerrnaceraneens 4
E255 M94005022 K'AUF P MAXB----vvvvrrrnnnn Bolt MAX8: - cvrrerrrrarenceanns 2
E256 M95007021  RyAIT7FYHK b MEX40 - -vvveree- Bolt M5X40:« -+ evrrerrerennsn. 1
E257 MO1373045 Fyh MB5:rrvrrrrvmrmraronneneanns Nut M5erevremrrnrnnarnneaneans 1
E258 M95004017 w774V ub Mo X 16 rvevenveerenn. Bolt MG X 16---rcvrrenrenenenns 4
E259 M90440037 PFARY MEX 1B v Screw MEX16: et ererecerenns 2
E260 M91003045 Tk g Nut M4-- rcvreervneinnaanen, 2
E261 M95013021  Byh)7 FU4FK bk M3X10-------v-- Bolt M3X10:««reeverreenneennn. 1
E262 M94002017 17F4UH9b M4 X 8--vrvvvienrnan.n. Bolt M4 X 8rrerevosennenneennns 4
E263 M94003021 OhI7F YR NP MAX 12 et Bolt MAX 12+ ceeererinnniannn. 8
E264 MSOBA0692 S I ny sy cveer e, Bearing housing- -« -+ rrxovree 1
E265 MSO8A2454 5 Hcveeeieiininiiiiiiiiiiinaen, Shafte -t rrerrereronenecainns 1
E267 MSO08A0455 U HHH I -ceer i, Bracket:-:reerrreerennionnn.. 1
E268 M91053020 IHIT YRR MEX G- Screw MAXG e crreecrvarenaens 2
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Work holder mechanism
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Work holder mechanism

Fig &pga—F BE
No. Parts No. & £ Description Amt.Req
F301 M90408037 SW-PW-P +A' %Y M4 X 12------ Screw M4X12---«--nerernene 6
F302 MSO3A0572 VXN R-cerrermamaaiennnn Spring:terrerrrer e 1
F303 MSO3A0732 EUAYI--ceeverrnecrrenecnnnnn. Pin holder:-+r---vreveereenns 1
F304 M91116002 EJHY 11/64(40)X8++++---=----- Screw 11/64(40)X8++ =+« ++- -+ 3
F305 M93002021 U“/ﬁ’]?""?#’l‘l’\‘lbl‘ M3 X8errronnn- Bolt M3X8-----rvrvreereeeens 4
F306 M90103053 AR B A M3---verrrremeeannaes Spring washer 3+« +--reensnns 4
F307 M90312050 HH 'R 3-reenerermcrnmaninnnnn. Washer 3-ccccrvrrermanennn 4
F308 MBO3A0509 YUL/AF H f-rrvemmmerrereereeee Solenoid mounting plate---- -+ 1
F309 M94003060 L (p4X25)-------vnmrrreennss Pin (@ 4X25) -+ --rrmrernnses 1
F310 M90512060 ATy’ 4-crerceremcreraann. Snap pin 4e--rresrerienieens 6
F311 MSO1A2910 IJuferecnenrnemnrarannineaanan, Linke =+ -vnvesnmrammmecacsoess 2
F312 MSOTAQ910 U erervenrnrorarneemnnniaan, Linke-rre-csreeoraancsenecoans 1
F313 MSOTATG10 [Jfeceremrrrcnneeninnnnnes, Linkeeeserreermraneaneneaens. 1
F314 M90450050 I 3H B R 4--vveveeieceanaaen. Washer 4---crrrerereenernnes 1
F315 MSO1A0267 AHIAF ARJh---vecevcerernennes Guide bushing:------«rcxseeeee 1
F316 M94011021 OyhITHTIYFE MIMA X 8ervvvvrree Bolt M4X8:--vvrrerenrmeennns 4
F317 MSO03A0257 FH#IfB---vrovvmrrmrnnrrenees Base pressure plate---------- 1
F318 MBO3A0802 VP Ae-vvrerrcernnnnenannnn. Guide pin-=r-ereeereereniaane 1
F319 M96001060 £V (pBX31)rrvrrrmmrrrnersss Pin (¢ 6X31)wrrevreeeeenees 1
F320 M90513060 ATy E™Y Gevrecvearrnnennans. Snap pin Br-rrereesreienieans 2
F321 MSO3A3352 f1g—r-vrsvevrrrenrmmnnemenannns @Ellar--- - - - - - - EEEEEEEEE- - 1
F322 M94002060 £ (p4X205)---=rrrrvvmns-s Pin (¢ 4X20.5) <+ vrreceers-- 1
F323 M94005060 £V (P4XAB)---rrmrrrerenarnnns Pin (@4X46) -<rererruereess 1
F324 MSOTA1352 HF—rerererorsroreraranananaens oL - - - £LCTTET -CEEErnl- - )
F325 MBO3E0519 YUL/JAN 9337 (JMAHYT)----vvvvves Solenoid actuator assy------- 1
F341 MBOSAQI05 AHI-rrerevrnerenencnnenrannne. Work holder plate-----«------ 1
F342 MB60A0196 AFH A44---ccrrrvenrerrnnnnnes Work holder positioner-=«----- 1
F343 M94008017 I774Y7yb M4 X6Gervvrrernen-s Bolt M4 X G-+evrrrrrnenc-n. 3
'F344 M90450050 Ih¥H H R 4--c-cvveereneennnn, Washer 4--cvrverrreeancacans 1
F345 M94002021 RyhY7H+Y%HK ILE M4 X 16-------- Bolt M4X16:+-=exreerreeseans 4
F346 MSO3A0308 AHII)IFA f-crecreenerennnens Clamp foot--=trrererereraees. 1
F347 MSO1A0154 FHITUFA45-rvvvrvrreneeeenes Work holder guide plate------- 1
F348 MSOTA1307 AHITUF - rcrrrerrrrerrreneees Work holder guide »++=-++---- 1
F349 MBO5A0308 AHIA f-ccreercnrenerarmnannen. Work holder arme-«=-===«==-+ 1
F350 MSO1A1259 FAHI/N feevcrreeareeeceenanann. Spring:--rerereraraatetnens 2
F351 MBBOAQAST Saf mdrr-crceemerrnannann. Slider--crerrreerrerencanaas, 1
F352 MBO3A0454 AHIU fevvveerrriennnaaniienns Work holder shaft:=-r+=c-=--- 1
F353 MSO1A2833 A4JL--revrererenmrnrnnreensnnnn, Bushing: - -ssessreereeserne 1
F354 M91055020 RyhIT7FI%RARY M4 X 4-vvvenee Screw M4 X4 eveeeeannnnns 2
F355 MSOTAQT29 ERYN Recrrmerrrmereremenenens, Springs=ceerrrsererra e 1
F356 MSO3A0260 AHINRYYTI-cccrererrnrmcranns Spring holder----+«+c-eeeeee 1
F357 MO1207016 LI A UF-creerrrenrnenennn. SCrew: - - ermerartetereaans 9
F358 M95005017 t774Y4yb MEX 10 vevevenn-- Bolt MOX10eerrerreeremnnanns 4
F360 M90550050 IH'FH AR 5rvvvrrrrverreneeen Washer 5 - xeevrreeeceaneen. 4
F361 MBOSAQ272 AU fevrvrerrararroranennnenns Feed plater--=+++= remmsrensee 1
F362 M91202020 myhfTHUF& Lk 3/16(32)X10--- -+ Bolt 3/16(32)X10-+ -+ 2
F363 MSOTAOT05 N ARFHYTorereercrreerrrerenens Spring holder:«+++scerereeen. 1
F364 MO4001060 'Y rererrremrrmnennannnnnnn. Pin (pa4X13.4)----vrervrcenns 1
F365 MO0512065 ENGFATD Bevvverrmranennannn, E-type retaining ring 3=+« -+ )
F366 MSO1A0702 WARAHIA f-vrevemeraneannnan. Bracket«csrr-reeereerrmmcaen. 1
F367 M92074045 PFAFybk 5ecerrrrrreeeiienenen, Nut MBe-verenereeneaneaannn, 1
11
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Manual lifting mechanism
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Manual lifting mechanism

Fig #ama—FK B
No. Parts No. =3 P4 Description AmtReq.
G371 M91251015 t7#&Y" 4'UY% 3/16(32)-----++-+- Screw 3/16(32)-----=xr-n-- 1
G372 MSOTAT228 BF cvrerrvmem e Crank---r-rerermmmmmnannnnnns 1
G373 M91603031  #'JLh 1/4(40)X13------nvoeenne Bolt 1/4(40)X13 ==« xxcvveeee 1
G374 MBO5SAQ9T0 Hufevremrmea i, Linke--=-rrerraerramemarnanens 1
G375 M91219015 £34Y 4'UV% 3/16(28)---------- Screw 3/16(28): - xx--xeeen- 1
G376 MBOSAQOS0 L\ —---rremmecaeaeee e, Bell crank- - e errrrrenmenens 1
G377 MO1139015 EFRY A UYR--rerrvmmrreeeenes SCrew-- - scrrrraaa e 1
G378 MBBOAQGTO Jfeveereearernnnnnnnnnnnnn, Link===rsssrrerreearaenecenss 1
G379 MB0O5A0729 t;'(‘l),\'* ........................ Spring: - -cererrr e 1
G380 M92003016 VAEF#Y 4 UY% 5/16(24)----- -+ Screw 5/16(24)- - +-+---cee- 1
G381 M91601001 FA%Y" 1/4(40)X6+ === -vvvvvvn-- Screw 1/4(40)X6:------------ 1
G382 MS02A1392 AR T cererrenimmine ey Lever ==« <<=+ "EEEE . . 1
G383 M90407050 H 'l Rerervrnernencannriennnn. Washer:------=rreremneneecans 1
G384 M91110002 £ 11/64(40)X8------vv--n-- Screw 11/64(40) X 8-+« -+ 1
G385 MSOTA3454 & hemmeeenn et Shaft-rrrrrrrrerranreaneann, 1
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Thread trimming mechanism

464 437 472 436 435

T~ (412)(413)(414)
470
465\\&’@E}@5/M

469 &——1453 452 443 442 440 439 (411)

14




Rt S

Thread trimming mechanism

Fig &&ma—F nE
No. Parts No. &n A Description AmtReq
H401 M91110002 SW-PWY%7°594FA'3Y MAX 8-+ Screw M4X8- -« -reenennn-. 1
H402 MBO5EQ746 LAY 7 L4 Y937 c-revereeen Flexible wire assy-=+-+----+-- 1
H403 MSOTA1572 YT Rererrrenremmenaaannn. Spring:--reerrrraran e 1
H404 MSO1A0348 ALY Hrvereerrenmnmaanaiiaiannn, Shaftr-ccererereareansiceianes 1
H405 M95003021 OyhI7+VFrA4Y" M5X12-------- Screw M5X 12+t rrevrenenens 1
H406 MSO1A3352 jJ-7_ ........................... Collars= sereeereecccnscesans 2
H407 M95004021 RyAI7FIFIARY M5 X5 ccveee- Screw M5 X 5-vrrerrernnnnn.. 4
H408 M91652020 OyA)7FY%kARY" MEX35:- -« -- - Screw M6 X 35 xxvevrerees. 1
H409 M91576045 RYhIFyb MB--vvveveerereraennss Nut MBreveerrmrmrreasennnens 1
H410 MS01E0430 4|~;‘:I)ﬂ'|~'rjrj-"'-' ................ Crank »--=r=rrrmrrmcrnannnen. 1
H411 M95003021 ByAY7F Y% Wb MEXT12:+xcxxc- Bolt M5X12:----vvreennennene 6
H412 M91003045 F9yh Ma--ermmmnmmmnnnannanan, Nut M4 eereoreromeieieanans )
H413 M90401053 » ;?ﬂ» h ;? Y T Spring washer 4--c----coceene 2
H414 M90450050 BH R Geoeeranenieiiannns, Washer 4-creceerorrreanonens 2
H415 MBO5SE0519 O—4Y—YL/ AN (AbF1))--creereees Rotary solenocid assy (trim)+----- 1
H416 MS14A3601 YU/JANPYYHAR covevrrenennens Solenoid adapter------«-r---- 1
H417 M91101015 £V 4 9% 11/64(40)- -~ Screw 11/64(40) -« +-een-- 1
H418 M90408037 SW-PWY47°57/FA %Y M4 X 12-- - Screw M4X12--ceoernereennns 3
H420 M91104045 Fyb 11/64(40)- -« -=vvveeeeerees Nut 11/64(40)- - creerrerene 1
H421 MSOTEO351 HAYAY 19T J3T - vevverensss Cam follower assy=+-++==++" 1
H422 MSO1E0975 AYNIVFJI4T(4T)---rvvvrvne-- Connecting link assy---+----- 1
H423 M92074045 F9k MB--coreeeemeennieann.n. NUt M5ereveromeranseanaanens 2
H424 MSO8AOQTO8 N hhlreccerremmamnnnncoa... Hook-+ -+ ssecremvencernaanns 1
H428 MB60ES519 A—4)—=YL/4N (4P A)-----vv--- Rotary solenoid assy=--*----* 1
H429 MA20A0603 YUL/ARNFIFG f-cmnmrrereennnns Solenoid adapter:++«-rsee--- 1
H430 MSO1A2572 W TEN Rerermerreamennenaean. Spring------rraerrsenaee 1
H431 MBOSA0OTH8 AF—:-crrreererencencecnanenns Bracket----«c-srrreescannsns 1
H435 M91112002 EF4Y" 11/64(40)X12- -+ --ecnv- Screw 11/64(40)X12- -« 1
H436 MSOTAD228 T crrrrrrcrereeeniannanaaan., Crank: = - erereresresnoncess i
H437 MF90A0361 j;l;—j; # ......................... Bracket----ccccccreeenanen... 1
H439 MS0501053 »n 7+j~ i ;1'r Breereaaene e Spring washer §:ecsreececenns 1
H440 M90550050 Hh 4 5evrerreererracnannaaanns Wasaher 5---«r-rrmreeeeenes 1
H441 MSOTA1392 JRINGIDT (1) --rreremmneee Knife driving crank (1)« ++-+- 1
H442 M91109045 Fyb 11/64(40)-----v-cevnrrenes Nut 11/64(40)- <= cemeverees 1
H443 MSO1A2392 ARYF 99T (2)-cvvnverrerennenn. Knife driving crank (2)--«----- 1
H445 M90101017 K AM'UYF 11/64(40)----------- Bolt 11/64(40) -« --=vreeees 2
H446 M91108001 FA%Y" 11/64(40)X5.5+ === Screw 11/64(40) X 55 «-«+--- 1
H447 M91104045 Fyh 11/64(40)- - --vrrermveenns Nut 11/64(40)- - --rvvveneree- 2
H450 MSO8AD454 5/ e ceevernrnnnnnininnnn. Shaftre-eereerarrecnanaarrens 1
H452 MSO1E1975 OyNIUFH347(I)e---vvvmnenn-- Connecting link assy------+-- 1
H453 M91101017 K LM VY% 11/64(40)- -« - - - Screw 11/64(40)----==------- 1
H454 MA20AQ392 ARJE YT - --vmevreerreeennens Knife driving crank:«-------- 1
H455 M91214015 E54Y°4 V% 3/16(28)- - -------- Screw 3/16(28) -« ---co- 1
HA456 MSO1A5454 YN WX geeeveeneiiiiaiiians, Stepped pinr-cocorereerenns 1
H457 MATOB2476 AA —H-crreerimanannniiann .. Spacer- s 1
H458 M90513065 EN 4PN 25 ---rrrvnreecnnnees E-type retaining ring 2.5+ -+ -+ 1
H459 M91129015 £V 4 UU% 11/64(40)---+----- Screw 11/64(40) - -----e---- 1
H460 MO6004052 FIH NP 6evvvvcerernrenennnns Wave washer G----c--eeerene- 1
H461 MS03B0838 AN MARYIHT - -vvvvrvvmrennes Movable knife assy- -+« 1
H462 M90906003 VILt74Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2 ------+- 2
HA63 MS14A0838 T fA--rrereerrrrrenaeeenannas Fixed knife - ccervoercecsne 1
H464 M91127015 E54Y 5 0U% 11/64(40)- -+~ Screw 11/64(40)+ ==« -+---++- 1
H465 M90802002 Lt74Y 1/8(44)XT -« rnvrrnneens Screw 1/8(44)XT -+ +--xevn-- 2
HA466 MSO3ATOT0 Yufeceevmmrerivinennenn. Linksevererereseenraeianean.. 1
H469 M91222001 K TYFFARY” MEXE----v-rv---- Screw M5X6: -« ---xerveenenns 1
H470 MF36A0750 Tf‘}b’f ........................... Holder-- -+« +sreceeerenaaann 1
HA72 MNBOAOTS50 7 yiaecrevreennneenenaenennnns, Bush-=-csstrrrrmmnonenrenen 1
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Presser bar lifting mechanism (1)
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W) PR ZAEEE (1)

Presser bar lifting mechanism (1)

Fig 8a3—F HE
No. Parts No. T -4 Description Amt.Req
J501 M93220035 VIRV 1/2(28)X43------vvxvvnt Thumb screw 1/2(28)X43 -+ - 1
J502 M93202047 Fyvatyh 1/2(28)------vvvevnns Special nut 1/2(28)--+------- 1
J503 MSO03A0703 FUtAd rrrrrrenneeeenennss Presser bar guide------------ 1
J504 MO0551050 BB R Grevverremerermaaraanas Washer G-+ r-eecmererrennnns 1
J505 MSO3A1572 ATEN Rerrrrmrrenneanenan. Presser bar spring-----------" 1
J506 MG10B0265 FHIR D4 F----vvvvemmrrenenes Presser bar holder--+-------- 1
J507 M91506001 FARY 15/64(28)X6-------=--=--- Screw 15/64(28)X6---------- 1
J508 MF10A0267 AH IR DA ----vrrreernenennnns Presser bar bushing:--------- 1
J510 MS03A0262 AHIR -cr-oemrrreearnnannns Presser bar--------c=rrreuses 1
J511 M90922002 t74%°9/64(40)X8--------------- Screw9/64(40)X8- - -------- - 1
J512 MV30A1256 AHITY (p2)----cvrrvrvrrrrnnes Presser foot (¢2)--=-------+" 1
J513 M91058004 SW-PWY47°534FA %% M4 X6---- Screw MAXG--------coseee--- 2
J514 MG30A0154 FUFAN R --rrvrrrrecmerennens Guide plate-----+-=--=mcore 1
J515 MG30B1222 ARIIA --crvrerrmcmrreeeeerens Thread releasing cam-------+* 1
J516 M90415060 APIAE Y ---rrrrremmenmnneenens Thread releasing pin---------- 1
J517 M91225015 EF#Y 4 UU%3/16(28)X55------ Screw 3/16(28)X5.5---------- 1
J518 MBO5A0252 AHITH LN —---vevmmrmcrnrreens Lifting lever---+--cseeeereren. 1
J520 MBO05A0509 YL/AN IR ccmrrereneneens Solenoid bracket-------:----- 1
J521 M96002060 L ™Yrrrrerremmnnannnaaaaaa.. 5 H T 1
J522 MBOSA1950 LV —ccerreeermeenannnnniaannn, Lever-- -+ -=scceeroanaenanas 1
J523 M95001021 RAyAY7+IFK Wb M5 X 16-------- Bolt M5 X 16+ vvcenreeecenss 1
J524 MBO3E1519 O—4)—=YUL/AN(AHIFH)---oco--- Rotary solenoid assy--------- 1
J525 M90551050 B 4YNY R 6-----ovvrenreens WasherB:--=-----srereeeenn. 2
J526 M90601053 WARY AR G-cevvrrerereneeenes Spring washer 6---------c---- 2
J527 M9O1571045 TP MB-------errccirerenennn. Nut MB:-o-c-remreremenanaaans 3
J528 M95003017 w774y MEX8---cvvevennnn. Bolt M9 X 8:rrrevrerrrenannns 3
J529 MB60A1626 ——h h —p +reerreriaiieennn. Needle guard------=+==-=---=e 1
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Presser bar lifting mechanism (1)
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I ZRE (D)
Presser bar lifting mechanism (1)
Fig #B&3a3—F HE
No. Parts No. o & Description Amt.Req

K561 MSO03A6154 FUtAh RY3aF-veceerrenreennns Spring guide bar assy-------" 1
K562 M91210002 E7%Y" 3/16(28)X10--«----xv--- Screw 3/16(28)X10- -+ ------ 2
K563 M90301064 X7O'J‘/7'EQ‘J X Brerencenneenns Spring pin 3X8---rerurrennn 1
K565 MSO5A0765 A LIFUIN AR -ovreereereniinna Bell crank guide-----++-+--+-- 1
K566 MG10B041] QM- - rrrrevveeenmrreseaasanans Roller-«-rrrrermeraeermeaenans i
K567 M90507063 HH Iy y--vcerrceeennnnannnnnn, Bell crank guide pin---------- 1
K568 M91681015 4 UY%4Y 1/4(40)X12---------- Screw 1/4(40)X12- -+ --vvv--- 1
K569 MG10B0910 Lyt Yhy r-rrmrrmerreeerenen. Feed lifting rock shaft link------- 1
K570 MSO2EQ460 )T J3T--revrerererernnnennn. Feed lifting rock shaft assy------ 1
K571 M91054004 SW-PWY%7'531FA'4Y M4 x8----- Screw MAX8:--------vorvenns 3
K572 MO1802045 Foyh---rrererereeeernennninnn, NUtereovorreererseannsneaaana, 1
K573 M91801035 JViky 9/32(28)X35- - -x---- Feed regulating screw-------- 1
K574 MG30B1261 AHIFINtYg 4 ---vvvvvrereenns Presser regulating bracket:---- - 1
K575 M94006021 RAyhIT7TIHMRY MAXE----